



MEDICAL RECORD NUMBER

NAME _____ AGE _____ SEX _____

[illegible]

1. Main diagnosis, written as Main Dx: followed by diagnosis, according to the judgment of the provider (free diagnosis).
2. Other diagnosis, if any
3. HMIS disease classification, written as HMIS Dx: followed by diagnosis corresponding to HMIS disease classification, on single line at end of notes. This classification may be the same as the Main Dx or based on the Main Dx. The HMIS Dx must be assigned by the health professional who sees the patient. The HMIS Dx must be written clearly in capital letters.

FMOH Ver 02/02

[illegible]